

BF-PLAST-FR Fire Rated

ACCESS PANEL COMBINED PRODUCT TEST CERTIFICATE



This certificate confirms the tested fire performance of the product below, commissioned by [Jupiter Blue Ltd](#).

134 minutes

FIRE DURATION

PRODUCT DESCRIPTION

BF-PLAST-FR 1200×600mm

METHODOLOGY

BS EN 1634-1:2014+A1:2018

REPORT NUMBER

TR20240126-001610

PANEL POSITION

Wall

DATE

3rd June 2024

CERTIFIED BY

Jupiter Blue Ltd
Registered Office
Unit 86 Marston Moor Business Park,
Tockwith, YO26 7QF
E info@jupiterblue.co.uk
T 01423 874753
Mon–Thurs 8.30–5.00 · Fri 8.30–4.30
Registered in England & Wales · Company No 06411066

TEST LABORATORY

The Building Test Centre, British Gypsum, East Leake, Loughborough, Leics. LE12 6NP

